



**METRO TESTING LABORATORIES LTD.**

**TECHNICAL REPORT**

6991 Curragh Avenue, Burnaby, B.C., V5J 4V6  
Tel: (604) 436-9111 Fax: (604) 436-9050

CLIENT: SRL INDUSTRIES  
7901 THRASHER ST  
MISSION, BC V2V 3H3

MTL FILE No. 10726  
DATE: SEPT. 19, 2007

ATTN: Mr. WAYNE McRAE

PROJECT: INFINITY PROJECT – CENTRAL CITY SOUTH, PHASE 2A  
SUBJECT: SRL ALTERNATE STUD RAILS

---

Metro Testing Burnaby has completed testing of the welded stud rails sampled from the manufacturer SRL Industries. The randomly selected test samples consisted of 4(four) 11/2" rails with 8 (eight) machine welded 3/8" Nelson Studs per rail.


64 Nelson Studs were subject to a 30° Bend Test.

- All 64 Passed visual inspection with no sign of distress of the welded connection or stud.

8 Nelson Studs were tested to destruction.

- All 8 Passed with no failure at the welded connection

Please contact us if you require any further information or testing.

PER:   
for: Glen Pederson, ASCT,  
Technical Supervisor